e Centre de Recherches du Bouchet

& SAFRAN o
SME OFFICIAL REPORT it

ON FIRE RATING CLASSIFICATION

drawn up in conformity with article 5 of the interior Ministry order dated 21 november 2002

N° 14108-08/A/CA/1

VALIDITY 5 YEARS (until , july 4, 2013)

Report of classification delivered in extension of original report N°14108-08/A

MATERIAL PRESENTED BY : SILENT GLISS
Fabrics & Components GmbH
Rebgartenweg 5
D-79576 Weil am Rhein
ALLEMAGNE

COMMERCIAL BRAND NAME : RAY — SCREEN 5.2 - VERSASCREEN 1%

BRIEF DESCRIPTION : Nonwomen material made of PVC (73%) and polyester (27%)
Thickness : 0,70 mm
Mass per m? : 520 g.

Colour presented : white.

TYPE OF TESTS : Electric burner test and complementary test for Fire propagation.

CLASSIFICATION M1

DURABILITY OF CLASSIFICATION (appendix 22) : no limited a priori.

Taking into account the criteria resulting from the trials described in the test report appendix N° 14108-08 on july 4, 2008.
This official report only attest of characteristics of the sample puting through the tests and do not prejudge characteristics of the similars products.
It do not constitute a certification of products according to the order L. 115-27 of law consummation and law of june 3, 1994.

LE BOUCHET, february 17th, 2012.

Head of the "Fire testing"laboratory.

it

HBARBIER

N.B. The sole authorized reproductions of this document will be in the form of photocopies of the present title page inits entirety or of the complete
document (title page and appendices).

Ces essais ont été réalisés dans un laboratoire dont les systémes de management de la qualité et de I'environnement sont certifiés AFAQ 1SO 9001 et ISO 14001

000 euros - 440 513 059 RCS Paris

n - 75015 Paris Cedex 15



&y SAFRAN
s SME

OFFICIAL REPORT
ON FIRE RATING CLASSIFICATION

drawn up in conformity with article 5 of the interior Ministry order dated 21 november 2002

N° 15029-10/CA/1/A

VALIDITY 5 YEARS (until , april 12th, 2015)

Report of classification delivered in extension of original report N°15029-10

MATERIAL PRESENTED BY : SILENT GLISS
Fabrics & Components GmbH
Rebgartenweg 5
D-79576 Weil am Rhein

ALLEMAGNE
COMMERCIAL BRAND NAME : RAY-SCREEN 4.1 — VERSASCREEN 5% & 10%
BRIEF DESCRIPTION : Nc;n Woven material made of PVC (73%) and of polyester fiber
(2'I'7hi/(c):)kness : 0,50 mm

Mass per m? :410 g.
Colour presented : various.

TYPE OF TESTS : Electric burner test and complementary test for Fire propagation.

CLASSIFICATION M1

DURABILITY OF CLASSIFICATION (appendix 22) : no limited a priori.

Taking into account the criteria resulting from the trials described in the test report appendix N° 15029-10.
This official report only attest of characteristics of the sample puting through the tests and do not prejudge characteristics of the similars products.
It do not constitute a certification of products according to the order L. 115-27 of law consummation and law of june 3, 1994.

LE BOUCHET, february 17th, 2012.

Head of the "Fire testing"laboratory.

~f BARBI

N.B. The sole authorized reproductions of this document will be in the form of photocopies of the present title page inits entirety or of the complete
document (title page and appendices).

Ces essals ont été réalisés dans un laboratoire dont les systémes de management de la quaiité et de I'environnement sont certifiés AFAQ IS0 90071 et ISO 14001
capital de 159 000 000 euros - 440 513 059 RCS Paris

[ 2, b ard du ( | Valin - 75015 Paris Cedex 15

w.materiaux-energetiques.con o-feu.fr




Siemens Axiva

- GmbH & Co. KG
SIEMENS bvavsopare oo, G 90
D-65926 Frankfurt am Main

Bericht 2001-1631 05.10.2001

Thema: Prifung nach DIN 4102-1 auf die Baustoffklasse B2 und B1 an einer PVC-
beschichteten Polyesterfolie fiir den TUV Anlagentechnik Kunststoffpriifstelle.

Kurzfassung:

Im Auftrag des TUV Anlagentechnik Kunststoffpriifstelie, waren 10 Proben einer l-:blie mit Kantenbeflammung im
Brennkasten nach DIN 50050-1 (1/88) zu priifen und die Brandschachtpriifung durchzufiihren.

Probenbezeichnung: PVC coated Polyester
i (73 % PVC, 27 % Poiyester)
Sunscreen Mesh Fabric
Net 4000series ~ N00O1

Eihgangsdatum: 20.09.2001 Prifdatum: 05.10.2001
Messungen/Beobachtungen:  siehe Anlage 1-4

Klassifizierung: Das Material erfiilit:
Die Anforderungen an die Baustoffklasse B2
(Kantenbeflammung) nach DIN 4102-1
und die Anforderungen an die Baustoffklasse B1 nach DIN 4102-1.

Dieser Bericht umfait 1 Seite und 4 Anlagen

Hinweise: # Das Priifergebnis bezieht sich nur auf die gepriiften Proben. Prisfbericht in 2-facher Ausfertigung.
’ # Die auszugsweise Vervielfiltigung dieses Prifberichts ist nur mit Genehmigung des Priflabors zuléssig.

Verteiler Unterschriften
Priifer:
TUV Anlagentechnik GmbH ey Walter
Kunststoffprifstelle > .
Am Grauen Stein e
D-51105 Kaln Ganshmige: Dr Mitzafr
iter der Priifstelle

Telefon: +49 (0)69305-3476 und 3882 Telefax: + 49 (0)69 305-17071
e-mail: brandhaus@siemens-axiva.com intemet: www.siemens-axiva.com 05.10.01



SIEMENS

Siemens Axiva

GmbH & Co. KG

Brandhaus Hochst

Industriepark Héchst, C 369
D-65926 Frankfurt am Main

Bericht

2001-1631 Anlage 1 05.10.2001
Prifblatt nach DIN 4102

Auftraggeber: TOV Anlagentechnik GmbH Kunststoffpriifstelie
Materia: PVC coated Polyester

(73 % PVC, 27 % Polyester)

Sunscreen Mesh Fabric

Net 4000series — NOO1
Klimalagerung (23°C / 50% rel. F.):> 48 h
Prifrichtung: lings, Kantenbeflammung
Béﬂammungszeit: 15 [s]

Proben Nr. 1 2 3 4 5
Probendicke [mm]| - - A ) )
Erreichen der 150mm MeRmarke nach [s] - - - - -
Gesamtbrennzeit [s] 10 17 14 15 12
Abfalien von nicht brennend nach | [s] - - - - -
Probenteilen brennend nach | [s] - - - - -
Bemerkungen:
Priifrichtung: quer, Kantenbeﬂamrﬁung
Beflammungszeit: 15 [s]
Proben Nr. 1 2 3 4 5

Probendicke [mm] - - - - -
Erreichen der 150mm MefSmarke nach [s] - - - - -
Gésamtbrennzeit [s] 12 16 13 12 17
Abfallen von nicht brennend nach | [s] - - - - -
Probenteilen brennend nach | [s] - - - - -

Bémerkungen:

Walter

pfuferz éﬂwb( . Genehmigt:

Telefon: + 49 (0)69 305- 3476 und 3882 Telefax: + 49 (0)69305- 17071
e-mail: brandhaus@siemens-axiva.com intemet: www.siemens-axiva.com ;

Dr.Mitzlaff
Leiter der Priifstelle

05.10.01




SIEMENS

Siemens Axiva GmbH&Co.KG
Brandhaus Héchst
Industriepark Héchst, C 369
D-65926 Frankfurt am Main

Brandschachtpriifung 2001 - 1631 05.10.2001
Auftraggeber: TOV ANLAGENTECHNIK
KUNSTSTOFFPRUFSTELLE
Probekorper: POLYESTERFOLIE
Aufbau: PVC BESCHICHTET
v TYP NET 4000SERIES-NOO1 Dicke: n. gemess.
Klimalagerung {23°C/50% rel. Feuchte) bis
zur Gewichtskonstanz: Jja Gewicht: n. gemess.
g
Ve'ri‘suchsdatum: © 05.10.2001 Flammhohe:
Methanverbrauch: Soll 350 [N1] Maximum: 40 [cm]
Ist 349 [N1] Zeitpunkt: 0" 13"
Luftverbrauch; Soll 175 [N1] Dauer: 0" 3"
Ist 174 [N1]
Rauchgas:
Entflammung nach: 0' 06" Max. Temperatur: 112 [ °C ]
Durchbrennen nach: o' 1" Zeitpunkt: 9" 24"
Brennen auf der Rickseite: nein Min. Transmission: 67 [ %]
Abfallen von brennenden Teilen: ja Zeitpunkt: g 53
Bee’intréchtigung der Brennerflamme Integ.Rauchd.: <400 [ X *min ]
durch abfallende Teile: ©nein :
Restlange: A 66 [cm]
Brennen auf dem Siebboden: nein
B 65 [cm]
Versuchsende nach: 10 00 "
. c 65 [cm]
Nachbrennen: 0" 00"
D 66 [cm]
Nachglimmen: 6" 00"
Bemerkungen: Mittelwert: 65 [cm]

Anforderung der Brandschachtpriifung {gem&R DIN 4102-16)
erfillt fir Baustoffklasse DIN 4102-B1

schwer entflammbar ja

Priifer:

Genehmigt:

i




Siemens Axiva GmbH&Co.KG

SIEMENS Brandhaus Hochst

Industriepark Hochst, C 369
D-65926 Frankfurt am Main

Brandschachtprifung 2001 - 1631 , 05.10.2001
Anlage 1
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Siemens Axiva GmbH&Co.KG

SIEMENS Brandhaus Héchst

Industriepark Héchst, C 369
D-65926 Frankfurt am Main

Brandschachtpriifung 2001 - 1631 05.10.2001
Anlage 2
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